






PRODUCT LIST












Product Name	Photo	Active ingredient	Indication	Administration & Dosage	Remark
--------------	-------	-------------------	------------	-------------------------	--------

Diabetes

Neuropathy



Lipozien-R Tab.		R-thioctic acid Tromethamine----- 480mg (R-thioctic acid 300mg)	Diabetic multiple neuropathy	Orally take 1tab a day	Bioequivalence
Evoprim Soft Cap.		Evening primrose oil----- 450mg (γ-linolenic acid 40mg)	Diabetic neuropathy Atopic eczem	1. Diabetic neuropathy : Orally take 4-6cap 2times a day 2. Atopic eczema : Orally take 4-6cap 2times a day	Phase III
Benforex Cap.		Benfotiamine ----- 69.15mg Pyridoxine HCl----- 50mg Cyanocobalamin----- 0.5mg	Vit.B1/B6/B12 deficiency Neuralgia Myalgia Peripheral neuropathy	Orally take 1cap 1-2times a day	
Diaxen Cream 20g		Natural capsaicin --- ··· 1.07mg/g (Capsaicin 0.75mg/g)	Diabetic neuropathy Neuralgia by herpes zoster Rheumatoid arthritis Osteoarthritis	Apply appropriate amount to area that hurts 3-4times a day	
Dipental Cream 20g		Natural capsaicin --- ··· 0.25mg/g (Capsaicin 0.25mg/g)	Diabetic neuropathy Neuralgia by herpes zoster Rheumatoid arthritis Osteoarthritis	Apply appropriate amount to area that hurts 3-4times a day	

Thyroid disease





Tetronine Tab. 5µg 20µg	 	Liothyronine Na ----- 5µg Liothyronine Na ----- 20µg	Hypothyroidism (Thyroid Hormone T3)	1. Initial dose : Orally take 5-25ug a day and gradually increase every 1-2 weeks 2. Maintenance dose : 25-75µg a day	
	 	Levothyroxine Na----- 25µg Levothyroxine Na----- 50µg			
Synthroxine Tab. 25µg 50µg 75µg 88µg 100µg 125µg 150µg	    	Levothyroxine Na----- 75µg Levothyroxine Na----- 88µg Levothyroxine Na----- 100µg Levothyroxine Na----- 125µg Levothyroxine Na----- 150µg	Hypothyroidism (Thyroid Hormone T4)	1. Initial dose : Orally take 25-100ug a day and gradually increase up to 400ug 2. Maintenance dose : 100-400ug a day	Bioequivalence
Camem Tab. 5mg 10mg	 	Carbimazole -----5mg Carbimazole ----- 10mg	Hyperthyroidism, Pre-treatment of thyroidectomy in hyperthyroidism Pre-treatment and combination therapy of radioactive iodine therapy	1. Initial dose : Orally take 20-60mg a day 2. Maintenance dose : Orally take 5-15mg a day 3. Replacement block therapy : Orally take 20-60mg and take L-thyroxine 50-150µg	

Product Name	Photo	Active ingredient	Indication	Administration & Dosage	Remark
--------------	-------	-------------------	------------	-------------------------	--------









Atopic dermatitis




Evoprim for children Soft Cap.		Evening primrose oil-----900mg (γ-linolenic acid 80mg)	Atopic eczma	1-12 years old : Orally take 1-2cap 2times a day	
Evoprim Soft Cap.		Evening primrose oil ----- 450mg (γ-linolenic acid 40mg)	Diabetic neuropathy Atopic eczem	1. Diabetic neuropathy : Orally take 4-6cap 2times a day 2. Atopic eczema : Orally take 4-6cap 2times a day	Phase III

Endocrine disorder

Dostinen Tab.		Cabergoline ----- 0.25mg	Prevention and suppression of Physiological lactation Treatment of hyperprolactinemia	1. Prevention and Suppression of Physiological lactation : Orally take 1mg once on the first day of postpartum then take 0.25mg every 12 hours for 2 days (total 1mg) 2. Treatment of hyperprolactinemia : Initial dosage: Orally take 0.5mg 1-2times a day 3. Therapeutic doses : Orally take 1 mg a week	
0.25mg		Cabergoline ----- 0.5mg			
0.5mg 1mg		Cabergoline ----- 1mg			
Cynacten Inj.		Tetracosactide ----- 0.25mg/ml	Diagnosis of adrenocortical insufficiency	Administer 1 ampoule as intramuscular or intravenous Injection	






Obstetrics & Gynecology

Premina Tab.		Conjugated equine estrogens ----- 0.3mg	Hypoestrogenism due to Hypogonadism, Castration or Primary ovarian	1. Hypoestrogenism due to hypogonadism : Orally take 2.5mg-7.5mg a day cyclically (3weeks on and 1week off) 2. Hypoestrogenism due to castration or primary ovarian : Orally take 1.25mg a day cyclically(3weeks on and 1week off) 3. Atrophic vaginitis and vulvar dystrophy, menopause : Orally take 0.3mg-1.25mg a day after 5days from Menstrual cyclically (3weeks on and 1week off) 4. Dysfunctional uterine : Orally take 0.625mg -3.75mg a day in divided dose 5. Osteoporosis : Orally take 0.625mg-1.25mg a day cyclically(3weeks on and 1week off) 6. Postmenopausal breast cancer(for palliation : Orally take 10mg 3times a day 7. Inoperable progressive prostate cancer(for palliation only) : Orally take 1.25-2.5mg 3times a day	
0.3mg 0.625mg		Conjugated equine estrogens ----- 0.625mg			
Preda Tab.		Estradiol hemihydrate --- 1.0mg (Estradiol 1mg)	Estrogen deficiency symptoms(Menopausal disorder)	Orally take 1mg-2mg a day without interruption	
1mg 2mg		Estradiol hemihydrate----- 2.0mg (Estradiol 2mg)	Prevention of osteoporosis after menopause	Orally take 1tab a day	
Tibiol Tab.		Tibolone ----- 2.5mg	Estrogen deficiency symptoms in women after menopause Prevention of osteoporosis in postmenopausal women	Orally take 1tab a day	Bioequivalence
After 1 Tab.		Levonorgestrel ----- 1.5mg	Emergency contraceptive pill	Orally take 1tab as soon as after intercourse (recommended within 12hours) and no later than 72 hours	
Dianna Tab.		Desogestrel ----- 0.15mg Ethinyl estradiol ----- 0.02mg	Contraceptive pill	Orally take 1tab a day for 21days	
Diezan Tab.		Dienogest(micronized) --- 2mg	Endometriosis	Orally take 1tab a day without interruption in regardless of vaginal or menstrual bleeding	Bioequivalence




Product Name	Photo	Active ingredient	Indication	Administration & Dosage	Remark
Keloid & Hypertrophic scar					
Treno Cap.		Tranilast ----- 100mg	Allergic disorders such as asthma, allergic rhinitis and atopic dermatitis Keloid and hypertrophic scar	Orally take 1cap 3times a day	
Kelobex Gel 20g		Heparin sodium ----- 50IU/g Onion extract solution(1.8->1) ----- 100mg/g Allantoin ----- 10mg/g	Treatment of keloid, surgery, cutting, burn, wound scar	Apply a few times a day until fully penetrating in the wound	
Bone health					
DicaMax D Tab.		Calcium carbonate ----- 250mg (Calcium 100mg) Cholecalciferol concentrate powder ----- 10mg (Cholecalciferol 1,000 IU)			
DicaMaxD-PlusTab.		Calcium carbonate 95% granule ----- 790mg (Calcium 300mg) Cholecalciferol concentrate powder ----- 10mg (Cholecalciferol 1,000 IU)			
DicaMax 1000 Tab.		Calcium carbonate ----- 1,250mg (Calcium 500mg) Cholecalciferol concentrate powder ----- 10mg (Cholecalciferol 1,000 IU)			
DicaMax 1020 Tab.		Calcium carbonate ----- 250mg (Calcium 100mg) Cholecalciferol concentrate powder ----- 5mg (Cholecalciferol 500 IU) Magnesium oxide ----- .. 82.5mg Calcium Pantothenate ---- 20mg Pyridoxine hydrochloride----5mg Cyanocobalamin ----- 41mg Ascorbic acid powder 97%154.5mg Zinc oxide ----- .. 62mg Fursultiamine ----- 20mg Riboflavin ----- 20mg Folic acid 0.1mg	Prevalence of vitamin D in the following cases : Pregnancy, Lactating period, Development period, Stage of old age The efficacy and effects of vitamins etc., contained in this medicine are as follows; Defect of development of bone, tooth, Prevention of rickets	8 years old or older and adult: Orally take 1 tab a day	
Dicateo Tab.		Calcium citrate----- 1,500mg (Calcium 316mg) Cholecalciferol concentrate powder --- 10mg (Cholecalciferol 1,000 IU)	Prevalence of Zinc (In case of D-Mac Triple)		
Dicateo 400 Tab.		Calcium citrate ----- 750mg (Calcium 158mg) Cholecalciferol concentrate powder - -----4mg(Cholecalciferol 400 IU)		8 years old or older and adult: Orally take 1tab 2times a day	
D-Mac Triple Tab.		Cholecalciferol concentrate powder ---- 10mg (Cholecalciferol 1000IU) Magnesium Oxide ----- .. 65.8mg Zinc Oxide ----- .. 62mg		12 years old or older and adult : Orally take 1tab a day	
D-Mac Tab. 1000 IU 7000 IU 30000 IU	  	Cholecalciferol concentrate powder ---- 10mg (Cholecalciferol 1,000IU) Cholecalciferol concentrate powder -----70mg (Cholecalciferol 7,000 IU) Cholecalciferol concentrate powder ----- 300mg (Cholecalciferol 30,000 IU)	Treatment of vitamin D deficiency Prevention in patients at risk for vitamin D deficiency Assist in osteoporosis treatment in patients with vitamin D deficiency or at risk of vitamin D deficiency	Orally take 1tab a day Orally take 1tab a week Orally take 1tab a month	
Bonegod Tab.		Ibandronic acid sodium monohydrate ----- 163.75mg (Ibandronic acid150mg)	Osteoporosis of postmenopausal women	1. Orally take 1tab a month 2. It should be swallowed with a sufficient amount(180-240 ml) of water and should not lie down for 60 minutes after taking it	Bioequivalence

Product Name	Photo	Active ingredient	Indication	Administration & Dosage
--------------	-------	-------------------	------------	-------------------------



Immune boosters & Tonics

Manopia Soft Cap.		Galric extract(100->1) ----- 100mg Thiamine nitrate ----- 4mg Tocopheryl acetate ----- 5mg	Prevalence of vitamin B1, E in the following cases: Physical fatigue, pregnancy, Lactating period during or after disease	8 years old or older and adult: Orally take 1cap 2times a day
Megesia Tab.		Megestrol acetate ----- 40mg Megestrol acetate ----- 160mg	Breast & Endometrial cancer, Anorexia & Cachexia of cancer or AIDS	1. Breast cancer : Orally take 40mg 4times a day 2. Endometrial cancer : Orally take 40-360mg in divided dose a day 3. Anorexia & Cachexia of cancer or AIDS : Orally take 400-800mg a day
X-Preven Tab.		Ascorbic acid powder 97% ----- 335.05mg Riboflavin ----- 12.5mg Magnesium oxide ----- 165.0mg Zinc Oxide ----- 9.23mg Dried yeast containing selenium ----- 46.3mg Cyanocobalamin ----- 0.25mg Ubidecarenone ----- 5mg Dried yeast containing chrome ----- 50mg Thiamine nitrate ----- 15mg Folic Acid ----- 0.25mg Pyridoxine HCl ----- 12.5mg	Prevalence of vitamin B1/B2/B6/C and Zinc	Orally take 2tab a day
Folda Tab.		Folic acid ----- 5mg	Prevention and treatment of folic deficiency Anemia therapy (except anemia due to vitamin B12 deficiency)	1. Children : Orally take 5-10mg 2-3times in divided dose a day 2. Adult : Orally take 5-20mg 2-3times in divided dose a day
Endophil Tab.		DL-Phenylalanine ----- 500mg Superoxide dismutase ----- 25IU	Improve mental and physical vitality by restoring metabolic function	15 years old or older and adult : Orally take 2tab 2-3times a day before meals on an empty stomach. If symptoms improve, take 2tab a day for maintenance

Blood pressure control related (Surgery & Emergency related)

Norpin Inj.		Norepinephrine bitartrate ----- 8mg/4ml (Norepinephrine 4mg)	Acute hypotension or shock, Adjunct in the treatment of cardiac arrest	1. Dilute 8mg(Norepinephrine 4mg, one time)in 1000 ml of 5% glucose injection solution or 5% glucose saline solution and intravenously inject at a rate of 2-3 ml per minute 2. Cardiac arrest : During cardi thoracic surgery, ensure effective heart rate and ventilation by other methods and then intravenously as in the case of acute hypotension or shock
4ml		Norepinephrine bitartrate ----- 20mg/10ml (Norepinephrine 10mg)		
10ml 20ml		Norepinephrine bitartrate ----- 40mg/20ml (Norepinephrine 20mg)		

Food supplement

Curcumin Power Plus		Tumeric extract ----- 157mg (150mg as curcumin) Black pepper extract ----- 3mg Chito oligosaccharide ----- 125mg	Improvement of immune system	Orally take 1stick with or without water a day
Metabol premium Tab.		Folic acid ----- 0.32mg Vitamin B1 ----- 30mg Vitamin B2 ----- 32mg Vitamin B6 ----- 25mg Selenium ----- 55µg Zinc ----- 9.6mg Biotin ----- 720µg Chrome ----- 50µg Vitamin B12 ----- 1mg Magnesium ----- 145mg Vitamin C ----- 100mg Rhodiola rosea L extract ----- 6mg Vitamin D ----- 8µg Vitamin A ----- 210 µgRE CoQ10 ----- 90mg Vitamin E ----- 30mg	Prevalence of vitamin B1/B2/B6/C and Zinc	Orally take 1pack a day

